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Document Introduction

Ademco tested the above equipment in accordance with the requirements set forth in the listed
standards. All indications of Pass/Fail in the report are opinions expressed by Ademco based on
interpretations and/or observations of test results. Measurement Uncertainties were not taken into
account and are published for informational purposes only. The test results show that the
equipment tested is capable of demonstrating compliance with the requirements as documented
in this report.

This document is a record of the FCC/ISED Test Report for Ademco products. It demonstrates
the data required to be analyzed to certify a product according to the requirements of the FCC &
ISED.

The results in the report reflect only the model of the items under test unless noted otherwise.
This document may not be altered or revised in any way unless done so by Ademco and all
revisions are duly noted in the revisions section. Any alterations of this document not carried out
by Ademco will constitute fraud and shall nullify the document. This report must not be used by
the client to claim product certification, approval or endorsement by NVLAP, NIST, any agency
of the Federal Government, or any agency of any government.

Ademco Inc. is the legal entity name for Honeywell Home / Resideo. All three names can be
used synonymously within this test report.

Test Report Revision History

Revision Prepared By | Reviewed By | Revision Detail Release Date
M. Antola A. Roussin Original Release 2019-03-13
A M. Antola A. Roussin Updated KDB 558074 2019-03-14
reference to latest version
B M. Antola A. Roussin Updated Power 2019-03-15
measurements
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Report #: 58791-OCC Date: 2019-03-13
FCC ID: CFS8DL60CC1 IC ID: 573F-60CC1

Applicable Test Standards/Limits

Test Standards/Limits Result Dates Tested
ANSI C63.10: 2013 Compliant 02/23/19 - 03/13/19
RSS-247, Issue 2, Section 5 Compliant 02/23/19 - 03/13/19
RSS-GEN, Issue 5 Compliant 02/23/19 - 03/13/19
CFR 47 Pt 15 Subpart C, Section 15.209 Compliant 02/23/19 - 03/13/19
CFR 47 Pt 15 Subpart C, Section 15.247 Compliant 02/23/19 - 03/13/19

Deviations from Test Methods
# | Deviation Description
0 None

Facilities and Accreditation
The test site and measurement facility used to collect data are located at 2 Corporate Center Dr.,
Melville, NY 11747, USA. Ademco Inc. is accredited by NVLAP, Laboratory Code 600110-0. The
full scope of accreditation can be viewed at the NVLAP website.

Test Item Description
The SiXOCC wireless occupancy module is a battery powered 2.4 GHz IEEE 802.15.4-compliant
transceiver, intended for use with Ademco controls that support SiX™ series devices. It provides an
ambient light sensor, vibration sensor, thermal sensor, and IR temperature sensor (pyro). It also has
tamper detection.

The module uses the Ademco SiX™ RF protocol to send alert messages to the Ademco control in the
event of change in lighting, vibration, temperature change, excessive heat, low battery, or a tamper
condition.

In addition, the SiXOCC sends a regular supervision or check-in RF message, no more often than once
per hour.

The device contains two (2) F-type printed inverted antennas for diversity, each having a gain of 2dBi.
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Report #: 58791-OCC Date: 2019-03-13
FCC ID: CFS8DL60CC1 IC ID: 573F-60CC1

Worse-Case Configuration & Mode
Radiated emissions was performed with the EUT set to transmit at the low/mid/high channels with the
highest output power as worst-case scenario. The EUT was tested in all three orthogonal planes in
order to determine the worst-case emissions. It was determined that the Y axis orientation was the
worst-case orientation. Therefore, all final radiated test was performed with the EUT in the Y axis
orientation.

Test Sample Identification

Sample ID Number Sample Serial Number Date Received
MEL-673 Non-serialized production unit 02/23/19
MEL-674 Non-serialized production unit 02/23/19
MEL-675 Non-serialized production unit 02/23/19
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Report #: 58791-OCC
FCC ID: CFS8DL60CC1

Date: 2019-03-13
IC ID: 573F-60CC1

Calibration & Measurement Uncertainty

e Measuring Instrument Calibration — The measuring equipment utilized to perform
the tests documented in this report have been calibrated in accordance with the
manufacturer’s recommendations and is traceable to recognized national standards.

o Sample Calculation — Where relevant, the following sample calculation is provided:

Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +

Cable Loss (dB) — Preamp Gain (dB)

[i.e.] 37 dBuV/m =30 dBuV + 18.5dB/m + 0.5 dB - 12 dB

e Uncertainty - Figures are valid to a confidence level of 95%.

Test Standard Uncertainty
Radiated Emissions (30-200MHz Horizontal) +/- 5.05 dB
Radiated Emissions (30-200MHz Vertical) +/-5.28 dB
Radiated Emissions (200-1000MHz Horizontal) +/-10.21 dB
Radiated Emissions (200-1000MHz Vertical) +/- 10.36 dB
Radiated Emissions (Above 1GHz) +/- 9.70 dB
Conducted Emissions (150kHz-30MHZz) +/- 4.36 dB

Opinions / Interpretations

None
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Report #: 58791-OCC Date: 2019-03-13
FCC ID: CFS8DL60CC1 IC ID: 573F-60CC1

Test Summary
All tests described below are required, unless otherwise noted. Notes should be described in detail in the
“Additional notes” section.
# Test Description Status
1 99% Bandwidth PASS
2 6 dB Occupied Bandwidth PASS
3 Maximum Conducted Output Power PASS
4 Maximum Power Spectral Density PASS
5 Band Edge / Conducted Spurious Emissions PASS
6 Radiated Emissions (Intentional) PASS
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FCC ID: CFS8DL60OCC1

Date: 2019-03-13
IC ID: 573F-60CC1

Test & Measurement Equipment

The following test and measurement equipment was utilized for the tests documented in this report:

Equipment List

Instrument Type ID # Serial # Manufacturer Model Cal Cal Due
Date Date
RF Lab (RF Conducted & Power Tests)
Spectrum 11531 | MY41000078 Agilent E4440A | 06/06/17 | 06/06/19
Analyzer
EMI Receiver | 11566 | 102484 Rohde & ESR3 09/19/28 | 09/19/19
Attenuator - 1624 Pasternack PE7087-6 * *
RF Chamber
Spectrum 11531 | MY41000078 Agilent E4440A 06/06/17 | 06/06/19
Analyzer
Loop Antenna
(9kHz-30MHz) 11535 121080 Com-Power AL-130R 10/29/18 10/29/19
Bilog Antenna
(30MHZ-5GHz) 11311 A022406 Sunol JB5 02/13/19 02/13/21
Horn Antenna
(1-18GHz) 2319 2317 EMCO 3115 01/08/19 01/08/21
Horn Antenna
(18-40GH?) 11472 151 EMCO EM-6963 02/22/19 02/22/21
Preamp P 11. * *
(10-4200MH_2) 11537 1603006 Mini Circuits TVA-11-422
Preamp i i N N
(500MHz-18GHz) 11557 18040034 Com-Power PAM-118A
Preamp . ] N N
(18-40GHz) 11541 160911 Amplical AMP18G40-35
Ba“FdiITeerJeCt 11553 G041 Micro-tronics | BRM50702-01 * *
RF Cable - - Mini-Circuits RDE#2 * *
RF Cable - - Insulated Wire SMA#8 * *
OATS
Spectrum 1149 | 100303 Rohde & FSU26 04/11/18 | 04/11/19
Analyzer Schwarz
Bilog Antenna
(30MHZ-6GHz) 11534 A012816 Sunol JB6 03/27/18 03/27/19
Horn Antenna
(1-18GHz) 2973 3127 EMCO RGA-60 01/31/19 01/31/21
Horn Antenna
(18-40GH?) 11472 151 EMCO EM-6963 02/22/19 02/22/21
Preamp * *
(100kHz-1.3GH2) 11540 | 2443AUF555 HP 8447D
Preamp . i N .
(1-18GHz) 11539 160362 Amplical AMP1G18-35
Preamp . ] N N
(18-40GHz) 11541 160911 Amplical AMP18G40-35
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FCC ID: CFS8DL60CC1

Date: 2019-03-13
IC ID: 573F-60CC1

H'gihlt':fss 11552 G018 Micro-tronics | HPM50111-01 * *
RF Cable - - Pasternack RDE#1 * *
RF Cable - - MegaPhase EMC2-S1S1- * *
360
Misc.

Measurement 11543 | Version 9.5 uL UL EMC N/A N/A
Software

Environmental | 11005 | A070144 Extech SD700 08/21/17 | 08/21/20

Meter Instruments

*-Passive devices & Preamps are characterized in-house, not calibrated.
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Report #: 58791-OCC
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On Time and Duty Cycle

Test Description
Refer to KDB 558074 Zero-Span Analyzer Method.

Test Criteria

Limit
None, for reporting only

Reference
KDB 558074, Section 6

Test Information

Tester | Test Location Date Tem?fé? ture '13/:3?'?_:;3/ P(';ﬁi)s;rge Results (P/F)
CL RF Lab 03/05/18 22.4 8.8 1010 P
Test Results
Antenna On Time Period Duty Cycle | Duty Cycle
(usec) (usec) (%)
1 64.4 64.4 1 100
2 3.225 3.225 1 100

Note: The duty cycle used for testing was 100%. In normal operation, the device is limited by the protocol to a
maximum operational duty factor of 6.976% (refer to additional exhibits in this filing) and this value is used to
determine the average level of radiated spurious emissions related to the fundamental from the measured peak level
of the spurious emission using the 20log(d) factor allowed under section 12.5.2.2 (4) of KDB 558074.
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Duty Cycle Plots
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6dB Occupied Bandwidth (DTS Bandwidth)

Test Description
Measure the maximum width of the emission that is constrained by the frequencies associated with the two

outermost amplitude points (upper and lower frequencies) that are attenuated by 6 dB relative to the maximum level
measured in the fundamental emission. Refer to KDB 558074 D01 DTS Meas Guidance v05.

Test Criteria

Reference Limit
CFR 47 Subpart C 15.247 (a)(2)
RSS-247 Section 5.2 (a) > 500kHz

Test Information

Temperature | Humidity | Pressure
(°C) (%RH) (mbar) Results (P/F)
CL RF Lab 03/05/18 22.4 8.8 1010 P

Tester | Test Location Date

Test Results

6dB Bandwidth (in MHz)

Channel | Frequency (GHz) Antenna 1 | Antenna 2
Low 2405 1.565 1.569
Mid 2445 1.584 1.587
High 2475 1.597 1.590
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6dB Bandwidth
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Page 14 of 58

Ademco Inc.
2 Corporate Center Dr., Melville, NY 11747

Document #: 800-23065, Revision B
TEL: (516) 577-2000

This report shall not be reproduced except in full, without the written approval of Ademco Inc.




Report #: 58791-OCC
FCC ID: CFS8DL60OCCL1

Date: 2019-03-13
IC ID: 573F-60CC1

Spectrum @] o
Ref Level 31,50 dém Offset .50 dB & RBW 100 kHz
J= ALt 40 dB - SWT gms & VBW 1 MHz Mode Swesp  Input 1 AC
PS
O 1Pk View
Mi[1] 16.09 dBm
) 2.474731910 GHz
20 dém Y ndB 6.00 dB
T1 B T2 1.597300000 MHz
10 d&m 0 factor 1549.3
0 dem
=10 dBr==
20 dBm
30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 2.475 GHz 8001 pts Span 5.0 MHz
Marker |
Type I rRef | Tre | *¥-value | ¥-value |  Function | Function Result |
M1 1 2.47473191 GHz 16.09 dBm nde down 1.5973 MHz
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T2 1 2.4757824 GHz 10.12 dBm Q factor 1549.3
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Antenna 1 — High Channel
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Spectrum @] o
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99% Bandwidth

Test Description

The emission bandwidth (x dB) is defined as the frequency range between two points, one above and one below the
carrier frequency, at which the spectral density of the emission is attenuated x dB below the maximum in-band
spectral density of the modulated signal. Spectral density (power per unit bandwidth) is to be measured with a
detector of resolution bandwidth in the range of 1% to 5% of the anticipated emission bandwidth, and a video
bandwidth at least 3x the resolution bandwidth.

When the occupied bandwidth limit is not stated in the applicable RSS or reference measurement method, the

transmitted signal bandwidth shall be reported as the 99% emission bandwidth, as calculated or measured.

Test Criteria

Reference Limit
RSS-GEN, Section 6.7 N/A

Test Information

. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)

CL RF Lab 03/05/18 22.4 8.8 1010 P

Test Results

99% Bandwidth (in MHz)

Channel | Frequency (GHz) 4 =2~ T Antenna 2
Low 2405 2.378 2136
Mid 2445 2.376 2.296
High 2475 2.300 2.261
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99% Bandwidth
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Antenna 1 — Low Channel
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Antenna 1 — Mid Channel
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Report #: 58791-OCC
FCC ID: CFS8DL60CC1

Date: 2019-03-13
IC ID: 573F-60CC1
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Date: 2019-03-13
IC ID: 573F-60CC1

Report #: 58791-OCC
FCC ID: CFS8DL60CC1

Maximum Conducted Output Power

Test Description

For systems using digital modulation in the 902-928MHz, 2400-2483,5MHz and 5725-5850MHz bands, the
conducted output power limit (specified below) is based on the use of antennas with directional gains that do not
exceed 6 dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted output power
from the intentional radiator shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6
dBi.

Maximum conducted (average) output power was the method employed to determine fundamental emission output
power.

Method AVGSA-1 per C63.10 and KDB 558074 was utilized for this test program.

Test Criteria

Reference Limit
CFR 47 Subpart C 15.247 (b)(3)
RSS-247 Section 5.4 (d) | 1V (30dBm)
Test Information
. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
MA RF Lab 03/15/18 22.4 8.8 1010 P
Test Results
Tx Channel BW Power (dBm)
Channel | Frequency (GHz) Antenna 1 Antenna 2
Low 2405 17.89 17.86
Mid 2445 17.26 17.06
High 2475 16.78 16.36
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Report #: 58791-OCC Date: 2019-03-13
FCC ID: CFS8DL60CC1 IC ID: 573F-60CC1

Maximum Power Spectral Density

Test Description

The DTS rules specify a conducted PSD limit within the DTS bandwidth during any time interval of continuous
transmission. Such specifications require that the same method as used to determine the conducted output power
shall also be used to determine the power spectral density. Therefore, if maximum peak conducted output power was
measured to demonstrate compliance to the output power limit, then the peak PSD procedure below (Method
PKPSD) shall be used. If maximum conducted output power was measured to demonstrate compliance to the output
power limit, then one of the average PSD procedures shall be used.

Since maximum conducted (average) output power was the method employed to determine fundamental emission
output power, then the average power spectral density method was utilized.

Method AVGPSD-1 per C63.10 and KDB 558074 was utilized for this test program.

Test Criteria

Reference Limit

CFR 47 Subpart C 15247 (8) )
RSS-247 Section 5.2 (b) | < & dBm inany 3 kHz Band

Test Information

Temperature | Humidity | Pressure
(°C) (%RH) (mbar) Results (P/F)
CL RF Lab 03/05/18 22.4 8.8 1010 P

Tester | Test Location Date

Test Results

Max PSD (dBm)

Channel | Frequency (GHz) Antenna 1 | Antenna 2
Low 2405 4.27 4.88
Mid 2445 3.84 3.99
High 2475 3.00 3.21
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Report #: 58791-OCC Date: 2019-03-13
FCC ID: CFS8DL60CC1 IC ID: 573F-60CC1

Authorized Band Edge / Conducted Spurious Emissions

Test Description
In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated

intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall be at
least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the desired
power, based on either an RF conducted or a radiated measurement, provided the transmitter demonstrates
compliance with the peak conducted power limits. If the transmitter complies with the conducted power limits based
on the use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the general limits specified in
815.209(a) is not required. In addition, radiated emissions which fall in the restricted bands, as defined in
815.205(a), must also comply with the radiated emission limits specified in §15.209(a)

Test Criteria

Reference Limit

CFR 47 Subpart C 15.247 (d)
RSS-247. Section 5.5 30dB Below the Fundamental

Test Information

. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
CL RF Lab 03/05/18, 03/12/19 22.4 8.8 1010 P

Test Results

Authorized Band Edge
Delta at the I .
Frequency Limit Margin
Antenna | Channel Band edge
(GH2) aB) 9% 1 @B) | (dB)
1 Low 2405 4251 30 -12.51
High 2475 62.45 30 -32.45
2 Low 2405 42.42 30 -12.42
High 2475 61.08 30 -31.08
Conducted Spurious
Highest Spurious Emission Delta
Channel Frequency (GHz) from the -30dB Limit (dB)
Antenna 1 Antenna 2
Low 2405 -45.58 -40.81
Mid 2445 -48.73 -44.85
High 2475 -49.15 -48.07
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Conducted Spurious
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Antenna 1 — High Channel
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Log
1@
dB/
Offst
6.55
dB
[l 4
aElg2.4 , o
m 3 - AP
LgAv [ u'mﬁimp R b e
Vi os2
Start 30 MHz Stop 26.008 GHz
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Marker Trace Type # Axiz Amplitude
1 1 Freq 2.488 GH=z 16.28 dBm
2 1 Freqg 4.888 GHz -5A.12 dBm
3 1 Freqg 7.881 GH=z -52.687 dBm
4 (4] Freq 12,822 GH=z -46.81 dBm

Antenna 2 — Low Channel
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FCC ID: CFS8DL60CC1 IC ID: 573F-60CC1
- Agilent L
Mkre 9.282 GHz
Ref 26.55 dBm #Atten 30 dB -52.31 dBm
#Peak 1
Log
1@
dB/
Offst
6.55
dB
]
-12.4 B 4
dBm 2 & YT
o Mﬂﬁ’- sy i
Lofv »WJWMW e
Vi os2
Start 30 MHz Stop 26,000 GHz
#Res BH 188 kHz #BH 3080 kHz Sweep 2,452 5 (4801 pts)
Markar Trace Type ¥ Axiz Amplituda
1 (1 Freg 2.445 GHz 15.87 dBm
2 iy Freg 9.282 GHz -52.21 dBEm
3 1y Freq 12.229 GHz -44,85 dBm
4 1y Freg 17.118 GHz -46.28 dBm

Antenna 2 — Mid Channel

- Agilent L
Mkrd 17.320 GHz
Ref 26.55 dBm #Atten 30 dB -48.87 dBm
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dB
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dBm z ? it
LgAwv o 2 - ' =
Y1 g2
Start 30 MHz Stop 26.008 GHz
#Res BH 188 kHz #VEK 380 kHz Sweep 2.482 5 (4001 pts)
Marker Trace Type # Axiz Amplitude
1 &b} Freq 2.478 GHz 14.60 dBm
2 L Freq 9.275 GHz -52.54 dBn
3 L Freq 12.379 GHz -51.38 dBn
4 ¢1) Freq 17.228 GHz -42.87 dBn
Antenna 2 — High Channel
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Report #: 58791-OCC Date: 2019-03-13
FCC ID: CFS8DL60CC1 IC ID: 573F-60CC1

Radiated Emissions (Intentional)

Test Description
Intentional Radiator Radiated Emissions are a test of the emissions, and harmonics on the EUT. The EUT is

positioned to get the maximum emissions after a series of prescan measurements.

The EUT is placed on a non-conducting table 80 cm above the ground plane for below 1 GHz measurements and 1.5
m above the ground plane for above 1 GHz measurements. The antenna to EUT distance is 3 meters.

For measurements below 1 GHz the resolution bandwidth is set to 120 kHz for peak detection measurements or 120
kHz for quasi-peak detection measurements. Peak detection is used unless otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz; the video bandwidth is set to 1 MHz for
peak measurements and as applicable for average measurements.

The spectrum from 30 MHz to 26 GHz is investigated with the transmitter set to the lowest, middle, and highest
channels in each applicable band.

The EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned from 1 to 4 meters
above the ground plane to further maximize the emission. Measurements are made with the antenna polarized in

both the vertical and the horizontal positions.

Test Criteria

Reference Limit
Frequency Range Field Strength Limit Measurement distance
(MHz) (uv/m) (meters)
0.009-0.490 2400/F(kHz) 300
CFR 47 Subpart C, 15.205 0.490-1.705 24000/F (kHz) 30
CFR 47 Subpart C, 15.209 1.705-30.0 30 30
RSS-GEN : :
30-88 100** 3
88-216 150** 3
216-960 200** 3
Above 960 500 3

**Except as provided in paragraph (g), fundamental emissions from intentional radiators operating under this
section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz, 174-216 MHz or 470-806 MHz.
However, operation within these frequency bands is permitted under other sections of this part, e.g., §815.231 and
15.241.

Test Information

. Temperature | Humidity | Pressure
Tester Test Location Date (°C) (%RH) (mbar) Results (P/F)
AG/JB | RF Chamber/OATS | 02/23/19 — 03/13/19 3.3 40 1026 P

NOTE: Below 30MHz, pretesting showed that no emissions as a product of the EUT were detected within 20dB of
the regulatory limit. Worse-case plot/data reported from 30MHz - 1GHz. Prescans performed in an anechoic
chamber, final measurements performed on an OATS.
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Report #: 58791-OCC Date: 2019-03-13
FCC ID: CFS8DL60CC1 IC ID: 573F-60CC1

Test Results

Restricted Band Edge

Re=id=a Melwil le, MY 2819 Mor 12 13:27:47
138 - -
128
118} i i i i | Tested by:JB
X 188 1 I
T 9
5|
48|
2.3 ’ ’ ’ ’ T8 . SHHAzZ/ ’ ) ) Z.415
Frequency (GHz)
[ Fargs (Gl !:E'.J-'ll!:.ll.ﬂ Rel/Blin  eb/bg Mede S T Gupllde Lebal 1 Farge (G FEMLE Reffittn  Detfivg Mods Suesp [T
F«'Pﬁ‘lll.— Bord - Low channel Herizontal (TST Rev 9.5 B! Nowv 281E
Antenna 1: Low Channel Horizontal — Plot
Marker Frequency Meter Det AF Gain/Loss DC Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] Corr Reading (dBuV/m) Margin (Degs) (cm)
(dBuVv) (dB) (dBuVv/m) (dB)
1 *2.39 26.24 Pk 285 5.8 - 60.54 74 -13.46 344 134 H
2 *2.373 29.84 Pk 28.4 5.8 - 64.04 74 -9.96 344 134 H
Marker Frequency Meter Det AF Gain/Loss DC Corrected Average Limit Margin Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] Corr Reading (dBuV/m) (dB) (Degs) (cm)
(dBuV) (dB) (dBuVv/m)
1 *2.39 26.24 Av 28.5 5.8 -23.1 37.44 54 -16.56 344 134 H
2 *2.373 29.84 Av 28.4 5.8 -23.1 40.94 54 -13.06 344 134 H
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
Av - Peak + DC Corr (Duty Cycle Correction Factor)
Duty Cycle = 6.976%, thus DC Corr = 20l0g(0.06976) = -23.1dB
Antenna 1: Low Channel Horizontal — Data
NOTE: Emissions highlighted in the plot above is OATS ambient and not a product of the transmitter
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Frequency (GHz)
[ Range (5= PR Fef/itin  Delffivy Hode Swnep Phs  Wupsifode Loke [ Rarge taH=) FEWARY Ref/fitin  Dab/ivg Fads Swerp Fls WopaMode  Labsl
1: 2 N-2.418 IHC- 3B M a1 PERS Faacclidc) 2931 WUH Verdizal P
P4BEMHz Bord - Low channel Usrtical  TST Rev 9.5 B! Nowv 281E
Antenna 1: Low Channel Vertical — Plot
Marker Frequency Meter Det AF Gain/Loss DC Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] Corr Reading (dBuV/m) Margin (Degs) (cm)
(dBuVv) (dB) (dBuV/m) (dB)

1 *2.39 27.25 Pk 28.5 5.8 - 61.55 74 -12.45 274 102 \
2 *2.373 31.84 Pk 28.4 5.8 - 66.04 74 -7.96 274 102 \
Marker Frequency Meter Det AF Gain/Loss DC Corrected Average Limit Margin Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] Corr Reading (dBuV/m) (dB) (Degs) (cm)

(dBuV) (dB) (dBuV/m)
1 *2.39 27.25 Av 285 5.8 -23.1 38.45 54 -15.55 274 102 \%
2 *2.373 31.84 Av 28.4 5.8 -23.1 42.94 54 -11.06 274 102 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
Av - Peak + DC Corr (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DC Corr = 20l0g(0.06976) = -23.1dB
Antenna 1: Low Channel Vertical — Data

NOTE: Emissions highlighted in the plot above is OATS ambient and not a product of the transmitter
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Report #: 58791-OCC
FCC ID: CFS8DL60CC1

Date: 2019-03-13
IC ID: 573F-60CC1

e fesidea

Melville, NY

2819 Mor 12 14:17:52

Horizontal -

dmd

Bul

- 45!
T
35
2.4E 1@, 3MHz/ 2.563
Frequency (GHz)
Fange (5] TRLA Ref/ftin  Det/fvg Rode G Phs  Howpsitode  Lobel [ Rarge GHz) FEMAE Fefifittn  Detifvg Fods Fls  #Sepafode  Lobel
1.2.46-2.5 i =0 PERES Faacclidc) 2931 WUH Ferizantal - |
P4BEMHz Bord - High channel Forizental TST Rev 9.5 B! Nowv 281E
Antenna 1: High Channel Horizontal - Plot
Marker Frequency Meter Det AF Gain/Loss DC Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] Corr Reading (dBuV/m) Margin (Degs) (cm)
(dBuV) (dB) (dBuV/m) (dB)
1 *2.484 28.82 Pk 28.7 5.9 - 63.42 74 -10.58 0 209 H
2 2.507 26.19 Pk 28.8 6 60.99 74 -13.01 0 209 H
Marker Frequency Meter Det AF Gain/Loss DC Corrected Average Limit Margin Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] Corr Reading (dBuV/m) (dB) (Degs) (cm)
(dBuVv) (dB) (dBuV/m)
1 *2.484 28.82 Av 28.7 5.9 -23.1 40.32 54 -13.68 0 209 H
2 2.507 26.19 Av 28.8 6 -23.1 37.89 54 -16.11 0 209 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

Pk - Peak detector

Av - Peak + DC Corr (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DC Corr = 20log(0.06976) = -23.1dB

Antenna 1: High Channel Horizontal — Data

Note: Based on the peak levels and level of the DC Corr, all peak emissions in the restricted band will be below the
average limit after the correction for duty cycle.
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Report #: 58791-OCC Date: 2019-03-13

FCC ID: CFS8DL60OCC1 IC ID: 573F-60CC1

CdBull/m
~J
\o

(=12]
56|
48/
2.4E ) ) ) ) 1@, 3MHz/ 2.563
Frequency (GHz)
[ Range tE4=1 TRLA Ref/ftin  Det/fvg Rode G Phs  Howpsitode  Lokel [ Rarge GaHzi FEMAE Fefifittn  Detifvg Fods Summp Fls  #Sepafode  Lobel
1.2.46-2.563 IHC- 3B M e PERS Faacclidc) 2931 WUH Verdical P
P4BEMHz Bord - High channel Usrtical  TST Rev 9.5 B! Nowv 281E
Antenna 1: High Channel Vertical - Plot
Marker Frequency Meter Det AF Gain/Loss DC Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] Corr Reading (dBuV/m) Margin (Degs) (cm)
(dBuV) (dB) (dBuV/m) (dB)
1 *2.484 31.37 Pk 28.7 5.9 - 65.97 74 -8.03 92 159 \

2 2.507 28.66 Pk 28.8 6 - 63.46 74 -10.54 92 159 \
Marker Frequency Meter Det AF Gain/Loss DC Corrected Average Limit Margin Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] Corr Reading (dBuV/m) (dB) (Degs) (cm)

(dBuVv) (dB) (dBuV/m)
1 *2.484 31.37 Av 28.7 5.9 -23.1 42.87 54 -11.13 92 159 \
2 2.507 28.66 Av 28.8 6 -23.1 40.36 54 -13.64 92 159 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
Av - Peak + DC Corr (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DC Corr = 20log(0.06976) = -23.1dB

Antenna 1: High Channel Vertical — Data

Note: Based on the peak levels and level of the DC Corr, all peak emissions in the restricted band will be below the
average limit after the correction for duty cycle.
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Report #: 58791-OCC Date: 2019-03-13

FCC ID: CFS8DL60OCC1 IC ID: 573F-60CC1
Resid=ao Melwil le, MY 2819 Mor 12 I4:42: 31
138 - - - - - T 1
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2. 31 ’ ’ ’ ’ T8 . SHHAzZ/ ’ ) ) Z.415
Freguency [(GHz)
[ Fargs (Gl !:E'.J-'ll!:.ll.ﬂ Rel/Blin  eb/bg Mede S T Gupllde Lebal 1 Farge (G FEMLE Reffittn  Detfivg Mods Suesp [T
F«'Pﬁ‘lll.— Bord - Low channel Herizontal (TST Rev 9.5 B! Nowv 281E
Antenna 2: Low Channel Horizontal — Plot
Marker Frequency Meter Det AF Gain/Loss DC Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] Corr Reading (dBuV/m) Margin (Degs) (cm)
(dBuv) (dB) (dBuVv/m) (dB)
1 *2.39 23.64 Pk 28.5 5.8 - 57.94 74 -16.06 43 151 H
2 *2.373 26.58 Pk 28.4 5.8 - 60.78 74 -13.22 43 151 H
Marker Frequency Meter Det AF Gain/Loss DC Corrected Average Limit Margin Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] Corr Reading (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuVv/m)
1 *2.39 23.64 Av 285 5.8 -23.1 34.84 54 -19.16 43 151 H
2 *2.373 26.58 Av 28.4 5.8 -23.1 37.68 54 -16.32 43 151 H
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
Av - Peak + DC Corr (Duty Cycle Correction Factor)
Duty Cycle = 6.976%, thus DC Corr = 20log(0.06976) = -23.1dB
Antenna 2: Low Channel Horizontal — Data
NOTE: Emissions highlighted in the plot above is OATS ambient and not a product of the transmitter
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Report #: 58791-OCC Date: 2019-03-13

FCC ID: CFS8DL60CC1 IC ID: 573F-60CC1
'|jL|.h‘c':|d'_"3 Melville, MY _F:” R R 2819 Mor 12 14:54:54
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2. 31 ’ ’ ’ ’ T8 SHHz/ ’ ’ ’ 2.415
Frequency [(GHz)
PR Refffilin  Del/ivg Mede Gemep Phs  Wupsifode Loke [ Rarge taH=) PR Reffiittn  Detiivg Mods Suenp Fls WopaMode  Labsl
IHC- 3B M e PERS Haacclide) 3331 H Verdical P
P4BEMHz Bord - Low channel Usrtical  TST Rev 9.5 B! Nowv 281E
Antenna 2: Low Channel Vertical - Plot
Marker Frequency Meter Det AF Gain/Loss DC Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] Corr Reading (dBuV/m) Margin (Degs) (cm)
(dBuVv) (dB) (dBuVv/m) (dB)
1 *2.39 24.58 Pk 285 5.8 - 58.88 74 -15.12 317 147 \%

2 *2.373 27.83 Pk 28.4 5.8 - 62.03 74 -11.97 317 147 \
Marker Frequency Meter Det AF Gain/Loss DC Corrected Average Limit Margin Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] Corr Reading (dBuV/m) (dB) (Degs) (cm)

(dBuVv) (dB) (dBuVv/m)
1 *2.39 24.58 Av 28.5 5.8 -23.1 35.78 54 -18.22 317 147 \
2 *2.373 27.83 Av 28.4 5.8 -23.1 38.93 54 -15.07 317 147 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

Av - Peak + DC Corr (Duty Cycle Correction Factor)
Duty Cycle = 6.976%, thus DC Corr = 20l0g(0.06976) = -23.1dB

Antenna 2: Low Channel Vertical — Data

NOTE: Emissions highlighted in the plot above is OATS ambient and not a product of the transmitter
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Report #: 58791-OCC
FCC ID: CFS8DL60CC1

Date: 2019-03-13
IC ID: 573F-60CC1
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2.46 T8, 3HHz/ 2.563
Frequency [(GHz)
Fange (G4z] Refffilin  Del/ivg Mede p— Phs  Wupsifode Lokel [ Rarge taHz) PR Reffiittn  Detiivg Mods Suenp Fls WopaMode  Labsl
1.2.46-2.863 IHC- 3B M =0 PERS Haacclide) 3331 H Ferizantal - |
P4BEMHz Bord - High channel Forizental TST Rev 9.5 B! Nowv 281E
Antenna 2: High Channel Horizontal - Plot
Marker Frequency Meter Det AF Gain/Loss DC Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] Corr Reading (dBuV/m) Margin (Degs) (cm)
(dBuVv) (dB) (dBuVv/m) (dB)
1 *2.484 28.75 Pk 28.7 5.9 - 63.35 74 -10.65 42 122 H
2 2.507 26.43 Pk 28.8 6 - 61.23 74 -12.77 42 122 H
Marker Frequency Meter Det AF Gain/Loss DC Corrected Average Limit Margin Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] Corr Reading (dBuV/m) (dB) (Degs) (cm)
(dBuVv) (dB) (dBuVv/m)
1 *2.484 28.75 Av 28.7 5.9 -23.1 40.25 54 -13.75 42 122 H
2 2.507 26.43 Av 28.8 6 -23.1 38.13 54 -15.87 42 122 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
Av - Peak + DC Corr (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DC Corr = 20l0g(0.06976) = -23.1dB

Antenna 2: High Channel Horizontal — Data

Note: Based on the peak levels and level of the DC Corr, all peak emissions in the restricted band will be below the
average limit after the correction for duty cycle.
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Report #: 58791-OCC
FCC ID: CFS8DL60CC1

Date: 2019-03-13
IC ID: 573F-60CC1
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2.4E 1@, 3MHz/ 2.563
Frequency (GHz)
Fange (5] PR Ref/ftin  Det/fvg Rode G Phs  Howpsitode  Lokel [ Rarge GaHzi FEMAE Fefifittn  Detifvg Fods Summp Fls  #Sepafode  Lobel
1.2046-2.8 T e PERS oo (iudc) 2331 WUH Verdical P
P4BEMHz Bord - High channel Usrtical  TST Rev 9.5 B! Nowv 281E
Antenna 2: High Channel Vertical - Plot
Marker Frequency Meter Det AF Gain/Loss DC Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] Corr Reading (dBuV/m) Margin (Degs) (cm)
(dBuV) (dB) (dBuV/m) (dB)
1 *2.484 28.21 Pk 28.7 5.9 - 62.81 74 -11.19 3 119 \

2 2.507 26.97 Pk 28.8 6 - 61.77 74 -12.23 3 119 \
Marker Frequency Meter Det AF Gain/Loss DC Corrected Average Limit Margin Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] Corr Reading (dBuV/m) (dB) (Degs) (cm)

(dBuVv) (dB) (dBuV/m)
1 *2.484 28.21 Av 28.7 5.9 -23.1 39.71 54 -14.29 3 119 \
2 2.507 26.97 Av 28.8 6 -23.1 38.67 54 -15.33 3 119 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
Av - Peak + DC Corr (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DC Corr = 20log(0.06976) = -23.1dB
Antenna 2: High Channel Vertical — Data

Note: Based on the peak levels and level of the DC Corr, all peak emissions in the restricted band will be below the
average limit after the correction for duty cycle.
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Report #: 58791-OCC Date: 2019-03-13
FCC ID: CFS8DL60CC1 IC ID: 573F-60CC1

Spurious Emissions

Below 1GHz (Worse-case)

|pResideo - Melville, NY B 2019 Mor 5 16:32:53
! Rodioted Emissions
o I Mode | :5i=00C
1 88| i i st Somple ID:MEL-673
! Config: 11 ANTI
I Mode : Intentional Pre-Scan <1GHz
| RSSO SORUURURRRIO SOOI HOSUO S OO S Tested by:AG
o] 5] ISSUUSONRIES SOSVRUUS: NSRS SO U TS S A | S I o [ N T
78
:
3 68|
N | SOSN8 0S50S SO UON- OUURNNS SISO SNNIOOS: S 0 |
e T T SRR
|
:'\vt"
e L
28 "
38
Frequency (MHz)
o S 4 o i o | CHBIMD CEmn BB P e Setetns B W
Antenna 1: Low Channel - Plot
Frequency Meter Det AF_JB6 Gain/Loss Corrected QPk Limit Margin Azimuth Height Polarity
(MHz) Reading [dB/m] (dB) Reading (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuV/m)

191.58 7.62 Qp 15.6 2.3 25.52 43.52 -18 133 108 H
52.8548 11.25 Qp 12.2 1.1 24.55 40 -15.45 317 373 H
53.0662 21.92 Qp 12.1 1.1 35.12 40 -4.88 1 307 \%
192.907 9.33 Qp 15.8 2.4 27.53 43.52 -15.99 117 369 \%
443.5383 7.65 Qp 20.9 4.6 33.15 46.02 -12.87 278 291 H
443.6087 7.63 Qp 20.9 4.6 33.13 46.02 -12.89 169 182 \%

Qp - Quasi-Peak detector
Antenna 1: Low Channel — Data
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Report #: 58791-OCC
FCC ID: CFS8DL60CC1

Date: 2019-03-13
IC ID: 573F-60CC1
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Melville, NY

£819 Mar 5

Rodicoted Emissions

Model :5

=0CC

16:45: 48
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Frequency (MHz)

1688

e o i o | CHBIMD CEmn BB P e Setetns B W
Antenna 2: Low Channel - Plot
Frequency Meter Det AF_JB6 Gain/Loss Corrected QPk Limit Margin Azimuth Height Polarity
(MHz) Reading [dB/m] (dB) Reading (dBuV/m) (dB) (Degs) (cm)
(dBuV) (dBuV/m)
53.0672 11.17 Qp 12.1 1.1 24.37 40 -15.63 88 393 H
53.2673 20.37 Qp 12.1 1.1 33.57 40 -6.43 78 141 \%
191.2973 8.02 Qp 15.6 2.3 25.92 43.52 -17.6 110 351 \%
445.139 7.64 Qp 21 4.6 33.24 46.02 -12.78 166 395 H
760.9872 -6.81 Qp 25.3 7.5 25.99 46.02 -20.03 311 335 H
444.7337 7.72 Qp 21 4.6 33.32 46.02 -12.7 64 265 \%

Qp - Quasi-Peak detector

Antenna 2: Low Channel — Data
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Report #: 58791-OCC Date: 2019-03-13
FCC ID: CFS8DL60CC1 IC ID: 573F-60CC1

1-18GHz

=FResides - Melville, NY 2819 Har 5 18:52: 13

Fadioted Emiss ions 1-Msters

:
) 1 ANTI

Mode :Intentional Pre-Scan |-18GHz
165 Tested by:AG

il AR

5] 18
Freguency (GHz)
[ e T R et Betig e ey GO R i BafTiEn Do Tupm o Fin ¥y
FOE_SIXOCC CHEL-B731 Pre-Scen 1-1BGHz CHIT ANTI.0AT Hav 3.5 85 Nov fRIE
Frequency Meter Det AF [dB/m] Gain/Loss Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB] Reading (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dBuVv/m) (dB)
*4.811 59.22 PK2 33.1 -33.8 58.52 74 -15.48 2 146 H
7.213 62.86 PK2 36.2 -30.3 68.76 74 -5.24 301 195 H
9.622 57.28 PK2 38 -28.2 67.08 74 -6.92 250 231 H
*12.028 59 PK2 39.4 -25.2 73.2 74 -.8 303 294 H
14.427 52.15 PK2 42.1 -23.7 70.55 74 -3.45 278 241 H
16.835 45.64 PK2 39.6 -23.6 61.64 74 -12.36 181 388 H
*4.809 54.88 PK2 33.1 -33.8 54.18 74 -19.82 332 127 \%
7.213 63.16 PK2 36.2 -30.3 69.06 74 -4.94 293 131 v
9.618 57.05 PK2 38 -28.2 66.85 74 -7.15 295 129 \%
*12.022 55 PK2 39.4 -25.2 69.2 74 -4.8 61 130 \Y
14.427 52.07 PK2 42.1 -23.7 70.47 74 -3.53 6 237 \Y
16.839 46.74 PK2 39.6 -235 62.84 74 -11.16 0 332 \Y
Frequency Meter Det AF Gain/Loss DCF Corrected Average Av Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] Reading Limit Margin (Degs) (cm)
(dBuv) (dBuv/m) (dBuv/m) (dB)
*4.811 59.22 Av 33.1 -33.8 -23.1 35.42 54 -18.58 2 146 H
7.213 62.86 Av 36.2 -30.3 -23.1 45.66 54 -8.34 301 195 H
9.622 57.28 Av 38 -28.2 -23.1 43.98 54 -10.02 250 231 H
*12.028 59 Av 39.4 -25.2 -23.1 50.1 54 -3.9 303 294 H
14.427 52.15 Av 42.1 -23.7 -23.1 47.45 54 -6.55 278 241 H
16.835 45.64 Av 39.6 -23.6 -23.1 38.54 54 -15.46 181 388 H
*4.809 54.88 Av 33.1 -33.8 -23.1 31.08 54 -22.92 332 127 v
7.213 63.16 Av 36.2 -30.3 -23.1 45.96 54 -8.04 293 131 v
9.618 57.05 Av 38 -28.2 -23.1 43.75 54 -10.25 295 129 \Y
*12.022 55 Av 39.4 -25.2 -23.1 46.1 54 -7.9 61 130 \Y
14.427 52.07 Av 42.1 -23.7 -23.1 47.37 54 -6.63 6 237 \Y
16.839 46.74 Av 39.6 -235 -23.1 39.74 54 -14.26 0 332 \Y
* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
Av - KDB558074 Method: PK + DC Corr (Duty Cycle Correction Factor)
Duty Cycle = 6.976%, thus DC Corr = 20l0g(0.06976) = -23.1dB
Antenna 1: Low Channel — Plot/Data
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Report #: 58791-OCC
FCC ID: CFS8DL60CC1

Date: 2019-03-13
IC ID: 573F-60CC1

e PResideo Melville, NY
237

Rodioted Emissions

Pre-Scan

£819 Mar 5

1-Meters

| -18GH=

C(dBul)/md

18
Frequency (GHz)
[ Rarge (G FEUUEL fefffittn  Det/fivg Tupe Sumep Fs 4 Hange (GHz} RN Faf/Atin  Det/Avg Tupe Sweap Fla  #awp|
FCC P15 Subport C 1=186Hz w L wo Preosp & Filter CPSA).TST Rer 5 85 Nov 2818
Frequency Meter Det AF [dB/m] Gain/Loss Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB] Reading (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuV/m) (dB)
*7.332 43.06 PK2 36.6 -30.6 49.06 74 -24.94 31 114 H
9.78 44.57 PK2 38.1 -28.3 54.37 74 -19.63 65 101 H
*12.225 44.24 PK2 39.2 -24.8 58.64 74 -15.36 217 356 H
14.674 43.11 PK2 42.6 -23.9 61.81 74 -12.19 144 241 H
17.121 45.74 PK2 41.1 -23.7 63.14 74 -10.86 13 335 H
*7.339 44.08 PK2 36.6 -30.6 50.08 74 -23.92 100 229 \
*12.221 43.81 PK2 39.2 -24.8 58.21 74 -15.79 256 263 \
14.668 43.4 PK2 42.6 -23.8 62.2 74 -11.8 315 213 \Y
17.114 46.18 PK2 41.1 -23.6 63.68 74 -10.32 126 324 \Y
Frequency Meter Det AF Gain/Loss DCF Corrected Average Av Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] Reading Limit Margin (Degs) (cm)
(dBuV) (dBuV/m) (dBuV/m) (dB)

*7.332 43.06 Av 36.6 -30.6 -23.1 25.96 54 -28.04 31 114 H
9.78 4457 Av 38.1 -28.3 -23.1 31.27 54 -22.73 65 101 H
*12.225 44.24 Av 39.2 -24.8 -23.1 35.54 54 -18.46 217 356 H
14.674 43.11 Av 42.6 -23.9 -23.1 38.71 54 -15.29 144 241 H
17.121 45.74 Av 41.1 -23.7 -23.1 40.04 54 -13.96 13 335 H
*7.339 44.08 Av 36.6 -30.6 -23.1 26.98 54 -27.02 100 229 \
*12.221 43.81 Av 39.2 -24.8 -23.1 35.11 54 -18.89 256 263 \
14.668 43.4 Av 42.6 -23.8 -23.1 39.1 54 -14.9 315 213 \
17.114 46.18 Av 41.1 -23.6 -23.1 40.58 54 -13.42 126 324 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

PK2 - KDB558074 Method: Maximum Peak

Av - KDB558074 Method: PK + DC Corr (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DC Corr = 20l0g(0.06976) = -23.1dB

NOTE: Emission detected at ~1.8GHz was found to be an ambient and not a product of the EUT.

Antenna 1: Mid Channel — Plot/Data
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Report #: 58791-OCC Date: 2019-03-13

FCC ID: CFS8DL60OCC1 IC ID: 573F-60CC1
|ogfesideo - Melville, NY ) 2019 Mor 5 13:58:47
: Rodioted Emissions 1-Meters
| Pre-Scam 1-18GH=
185
= SRS OUOUSOOUY. USROS SO UOSSOUOUUIS SHSSSUOUUSI U UCOUUS- SUUSOSN- SO SOOUU: SOt SN
65!
B .._I' ........................................
| i, L.
5 i i .
1 1EZI 18
Frequency (GHz)
[ arge ! FEUIVEY fefffittn  Det/fivg Tupe Sweep Pta 4 Fange (Hz) ey Ref/Atin  Det/fvg Tupe Sweep Fla #aup|
ROF STXOCT (MF1 =AT3) Pra=Scan 1=1A0H> CHPS GNT1 RaT Rew & 6 AR Now PA1A
Frequency Meter Det AF [dB/m] Gain/Loss Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB] Reading (dBuV/m) Margin (Degs) (cm)
(dBuVv) (dBuV/m) (dB)
*7.424 59.59 PK2 36.7 -30.4 65.89 74 -8.11 191 281 H
9.902 47.84 PK2 38.2 -28.4 57.64 74 -16.36 273 245 H
14.853 46.51 PK2 42 -23.6 64.91 74 -9.09 33 236 H
*4.949 53.83 PK2 33.2 -34 53.03 74 -20.97 351 225 \Y
*7.424 59.73 PK2 36.7 -30.4 66.03 74 -7.97 286 262 \Y
14.847 45.72 PK2 42 -23.6 64.12 74 -9.88 343 182 \Y
Frequency Meter Det AF Gain/Loss DCF Corrected Average Av Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] Reading Limit Margin (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m) (dB)
*7.424 59.59 Av 36.7 -30.4 -23.1 42.79 54 -11.21 191 281 H
9.902 47.84 Av 38.2 -28.4 -23.1 34.54 54 -19.46 273 245 H
14.853 46.51 Av 42 -23.6 -23.1 41.81 54 -12.19 33 236 H
*4.949 53.83 Av 33.2 -34 -23.1 29.93 54 -24.07 351 225 \Y
*7.424 59.73 Av 36.7 -30.4 -23.1 42.93 54 -11.07 286 262 \Y
14.847 45.72 Av 42 -23.6 -23.1 41.02 54 -12.98 343 182 \%
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK - KDB558074 Method: Maximum Peak
Av - KDB558074 Method: PK + DC Corr (Duty Cycle Correction Factor)
Duty Cycle = 6.976%, thus DC Corr = 20l0g(0.06976) = -23.1dB
NOTE: Emission detected at ~1.8GHz was found to be an ambient and not a product of the EUT.
Antenna 1: High Channel — Plot/Data
Page 48 of 58
Ademco Inc. Document #: 800-23065, Revision B
2 Corporate Center Dr., Melville, NY 11747 TEL: (516) 577-2000

This report shall not be reproduced except in full, without the written approval of Ademco Inc.




Report #: 58791-OCC Date: 2019-03-13
FCC ID: CFS8DL60CC1 IC ID: 573F-60CC1

o PResideo Melville, NY 2819 Mor 5 14:27:33
25; : |
Rodioted Emissions 1-Meters

C(dBul)/md

Frequend Y [GHz)
[ arge ! FEUIVEY fefffittn  Det/fivg Tupe Sweep Pta 4 Fange (Hz) ey Ref/Atin  Det/fvg Tupe Sweep Fla #aup|
Frequency Meter Det AF [dB/m] Gain/Loss Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB] Reading (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dBuV/m) (dB)
7.213 47.65 PK2 36.2 -30.3 53.55 74 -20.45 122 100 H
9.618 47.08 PK2 38 -28.2 56.88 74 -17.12 301 330 H
*11.992 44.1 PK2 39.4 -25 58.5 74 -15.5 72 110 H
*12.022 49.26 PK2 39.4 -25.2 63.46 74 -10.54 210 249 H
14.427 50.04 PK2 42.1 -23.7 68.44 74 -5.56 43 228 H
7.213 61.79 PK2 36.2 -30.3 67.69 74 -6.31 288 218 \%
9.622 48.56 PK2 38 -28.2 58.36 74 -15.64 9 195 \%
*12.022 47.98 PK2 39.4 -25.2 62.18 74 -11.82 170 267 \%
14.427 47.25 PK2 42.1 -23.7 65.65 74 -8.35 20 260 \Y
Frequency Meter Det AF Gain/Loss DCF Corrected Average Av Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] Reading Limit Margin (Degs) (cm)
(dBuv) (dBuVv/m) (dBuV/m) (dB)
7.213 47.65 Av 36.2 -30.3 -23.1 30.45 54 -23.55 122 100 H
9.618 47.08 Av 38 -28.2 -23.1 33.78 54 -20.22 301 330 H
*11.992 44.1 Av 39.4 -25 -23.1 35.4 54 -18.6 72 110 H
*12.022 49.26 Av 39.4 -25.2 -23.1 40.36 54 -13.64 210 249 H
14.427 50.04 Av 42.1 -23.7 -23.1 45.34 54 -8.66 43 228 H
7.213 61.79 Av 36.2 -30.3 -23.1 44.59 54 -9.41 288 218 \%
9.622 48.56 Av 38 -28.2 -23.1 35.26 54 -18.74 9 195 \%
*12.022 47.98 Av 39.4 -25.2 -23.1 39.08 54 -14.92 170 267 \%
14.427 47.25 Av 42.1 -23.7 -23.1 42.55 54 -11.45 20 260 \%
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK - KDB558074 Method: Maximum Peak
Av - KDB558074 Method: PK + DC Corr (Duty Cycle Correction Factor)
Duty Cycle = 6.976%, thus DC Corr = 20log(0.06976) = -23.1dB
NOTE: Emission detected at ~1.8GHz was found to be an ambient and not a product of the EUT.
Antenna 2: Low Channel — Plot/Data
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Report #: 58791-OCC
FCC ID: CFS8DL60CC1

Date: 2019-03-13
IC ID: 573F-60CC1

| a=MEsiden Melville, NY

ear

Rodioted Emissions 1-Meters

£819 Mar 5 15:82:86

C(dBul)/md

Frequency (GHz)
[ Flarge (G} REUUES fefffittn  Det/fivg Tupe Sumep Fs 4 Hange (GHz} RN Faf/Attn  Detifvg Tupe Sweap Fla  #awp|
ROF STXOCT (MF1 =AT3) Pra=Scan 1=1A0H> CHIS GNT2 DaT Rm BA N AlA
Frequency Meter Det AF [dB/m] Gain/Loss Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB] Reading (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuV/m) (dB)
*7.337 56.34 PK2 36.6 -30.6 62.34 74 -11.66 253 229 H
9.778 47.81 PK2 38.1 -28.3 57.61 74 -16.39 188 392 H
*12.222 48.79 PK2 39.2 -24.8 63.19 74 -10.81 315 247 H
14.667 48.13 PK2 42.6 -23.8 66.93 74 -7.07 343 236 H
17.106 45.81 PK2 41 -23.6 63.21 74 -10.79 146 322 H
*7.333 525 PK2 36.6 -30.6 58.5 74 -15.5 146 322 \
*12.222 44.49 PK2 39.2 -24.8 58.89 74 -15.11 125 223 \
14.673 45.65 PK2 42.6 -23.9 64.35 74 -9.65 272 209 \Y
Frequency Meter Det AF Gain/Loss DCF Corrected Average Av Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] Reading Limit Margin (Degs) (cm)
(dBuV) (dBuV/m) (dBuV/m) (dB)

*7.337 56.34 Av 36.6 -30.6 -23.1 39.24 54 -14.76 253 229 H
9.778 47.81 Av 38.1 -28.3 -23.1 34.51 54 -19.49 188 392 H
*12.222 48.79 Av 39.2 -24.8 -23.1 40.09 54 -13.91 315 247 H
14.667 48.13 Av 42.6 -23.8 -23.1 43.83 54 -10.17 343 236 H
17.106 45.81 Av 41 -23.6 -23.1 40.11 54 -13.89 146 322 H
*7.333 52.5 Av 36.6 -30.6 -23.1 35.4 54 -18.6 146 322 \Y,
*12.222 44.49 Av 39.2 -24.8 -23.1 35.79 54 -18.21 125 223 \
14.673 45.65 Av 42.6 -23.9 -23.1 41.25 54 -12.75 272 209 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK - KDB558074 Method: Maximum Peak
Av - KDB558074 Method: PK + DC Corr (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DC Corr = 20log(0.06976) = -23.1dB

NOTE: Emission detected at ~1.8GHz was found to be an ambient and not a product of the EUT.

Antenna 2: Mid Channel — Plot/Data
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Report #: 58791-OCC Date: 2019-03-13

FCC ID: CFS8DL60OCC1 IC ID: 573F-60CC1
| o _H=_=. deno Melville, WY - 2819 Mor 5 15:43:27
- Radicted Emissions 1-Meters
wa l hl re-Scarm 1 -18GH=
185
= SRS OUOSOOUY USSR SO UOSSOUOUOIS SHISS OSSOSO SUUOSON- SO SOOUU: SO SN
65!
18
Frequency (GHz)
[ Flarge (G l-bL'I.bL' . fefffittn  Det/fivg Tupe Swrep ) Fta 4 Fange 1GHz? AR Faf/Attn  Detifvg Tupe Swenp Fla  #awp|
ROE_SIXOCC (MEL=673) Pre-Scon_1=-1B8GHz CH25 ANTZ.DaT Rev 9.5 B5 Nov 2818
Frequency Meter Det AF [dB/m] Gain/Loss Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB] Reading (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dBuv/m) (dB)
*7.423 54.62 PK2 36.7 -30.4 60.92 74 -13.08 248 197 H
*12.372 46.38 PK2 39 -24.7 60.68 74 -13.32 42 332 H
14.847 44.44 PK2 42 -23.6 62.84 74 -11.16 303 245 H
*7.424 60.28 PK2 36.7 -30.4 66.58 74 -7.42 292 244 \%
*12.372 45.72 PK2 39 -24.7 60.02 74 -13.98 326 303 \%
14.847 44.8 PK2 42 -23.6 63.2 74 -10.8 171 192 \%
Frequency Meter Det AF Gain/Loss DCF Corrected Average Av Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] Reading Limit Margin (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m) (dB)
*7.423 54.62 Av 36.7 -30.4 -23.1 37.82 54 -16.18 248 197 H
*12.372 46.38 Av 39 -24.7 -23.1 37.58 54 -16.42 42 332 H
14.847 44.44 Av 42 -23.6 -23.1 39.74 54 -14.26 303 245 H
*7.424 60.28 Av 36.7 -30.4 -23.1 43.48 54 -10.52 292 244 \%
*12.372 45.72 Av 39 -24.7 -23.1 36.92 54 -17.08 326 303 \%
14.847 44.8 Av 42 -23.6 -23.1 40.1 54 -13.9 171 192 \%
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
Av - KDB558074 Method: PK + DC Corr (Duty Cycle Correction Factor)
Duty Cycle = 6.976%, thus DC Corr = 20log(0.06976) = -23.1dB
Antenna 2: High Channel — Plot/Data
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Report #: 58791-OCC Date: 2019-03-13

FCC ID: CFS8DL60CC1 IC ID: 573F-60CC1
18-26GHz
Hldr-!.::iur:u Melwville, NY ) ) 2819 Mar 12 B’J:JD:]?_
Rodiaoted Emissions |1-Meters
H Made | :GRIP WiFi/dwave Madule
L1 Sample 1D:MEL-673
H Config:FCC Test Code
: Mode RFE, @ntl, Low Ch

<
=z BA -

@ | i VA

£ < | N/\/‘/\W/\*'ﬂ
Jl'JW . WW ;
jeic] i
18 ' 26
Freqguency C(GHz2
Farge CGHa) REuA Aef/ALln  Dob/Pvg Tups Sumep Plo  5ug] Harge (1) HEW G fief /Atbn Deb/fvg Tupe f— Fhs  Woupa/M
FCC FLIS Subport C 18-26 GHr Prescan (PSA).TST Rev 9.5 86 Nov 281E

Frequency Meter Det AF Gain/Loss Corrected Peak Limit PK Azimuth Height Polarity

(GHz) Reading [dB/m] [dB] Reading (dBuV/m) Margin (Degs) (cm)
(dBuv) (dBuV/m) (dB)

*19.239 40.09 PK2 44.1 -28.5 55.69 74 -18.31 93 107 H
21.635 39.96 PK2 44.4 -28.9 55.46 74 -18.54 131 217 H
24.04 42.03 PK2 46.4 -23 65.43 74 -8.57 195 281 H

*19.243 40.19 PK2 44.1 -28.4 55.89 74 -18.11 352 268 \Y
21.641 40.09 PK2 44.4 -28.8 55.69 74 -18.31 58 175 \Y
24.04 42.43 PK2 46.4 -23 65.83 74 -8.17 234 387 \

Frequency Meter Det AF Gain/Loss DC Corrected Avg Limit Margin Azimuth Height Polarity

(GHz) Reading [dB/m] [dB] Corr Reading (dBuVv/m) (dB) (Degs) (cm)

(dBuv) [dB] (dBuv/m)

*19.239 40.09 Av 44.1 -28.5 -23.1 32.59 54 -21.41 93 107 H
21.635 39.96 Av 44.4 -28.9 -23.1 32.36 54 -21.64 131 217 H
24.04 42.03 Av 46.4 -23 -23.1 42.33 54 -11.67 195 281 H

*19.243 40.19 Av 441 -28.4 -23.1 32.79 54 -21.21 352 268 \
21.641 40.09 Av 44.4 -28.8 -23.1 32.59 54 -21.41 58 175 \
24.04 42.43 Av 46.4 -23 -23.1 42.73 54 -11.27 234 387 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
Av - KDB558074 Method: PK + DC Corr (Duty Cycle Correction Factor)
Duty Cycle = 6.976%, thus DC Corr = 20l0g(0.06976) = -23.1dB

Antenna 1: Low Channel — Plot/Data
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Report #: 58791-OCC Date: 2019-03-13

FCC ID: CFS8DL60CC1 IC ID: 573F-60CC1
11an:iurzu Melwville, NY ) ) 2819 Mar 12 53155:4?_
Rodiaoted Emissions |1-Meters
H Made | :GRIP WiFi/dwave Madule
L1 Sample 10:MEL-67
H Config:FCC Test Code
H Mode RFE, @ntl, Mid Ch

<
=z BA -

@ vg Lim VA i

> ?
jeic] i
18 ' 26
Freqguency C(GHz2
Farge CGHa) RGN Aef/ALln  Dob/Pvg Tups Sumep Plo  5ug] Harge (1) HEW G fief /Atbn Deb/fvg Tupe f— Fhs  Woupa/M
FCC FLIS Subport C 18-26 GHr Prescan (PSA).TST Rev 9.5 86 Nov 281E

Frequency Meter Det AF Gain/Loss Corrected Peak Limit PK Azimuth Height Polarity

(GHz) Reading [dB/m] [dB] Reading (dBuVv/m) Margin (Degs) (cm)
(dBuVv) (dBuV/m) (dB)

*18.541 40.26 PK2 43.8 -29.5 54.56 74 -19.44 289 118 H
21.996 41.73 PK2 445 -28.6 57.63 74 -16.37 115 339 H
24.45 43.08 PK2 46.5 -27.4 62.18 74 -11.82 298 212 H

*18.543 40.94 PK2 43.8 -29.5 55.24 74 -18.76 338 253 \Y

22 41.09 PK2 44.5 -28.5 57.09 74 -16.91 65 320 \Y
24.442 43.22 PK2 46.5 -27.4 62.32 74 -11.68 250 263 \
Frequency Meter Det AF Gain/Loss DC Corrected Avg Limit Margin Azimuth Height Polarity

(GHz) Reading [dB/m] [dB] Corr Reading (dBuV/m) (dB) (Degs) (cm)

(dBuv) [dB] (dBuV/m)

*18.541 40.26 Av 43.8 -29.5 -23.1 31.46 54 -22.54 289 118 H
21.996 41.73 Av 44.5 -28.6 -23.1 34.53 54 -19.47 115 339 H
24.45 43.08 Av 46.5 -27.4 -23.1 39.08 54 -14.92 298 212 H

*18.543 40.94 Av 43.8 -29.5 -23.1 32.14 54 -21.86 338 253 \

22 41.09 Av 445 -28.5 -23.1 33.99 54 -20.01 65 320 \

24.442 43.22 Av 46.5 -27.4 -23.1 39.22 54 -14.78 250 263 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
Av - KDB558074 Method: PK + DC Corr (Duty Cycle Correction Factor)
Duty Cycle = 6.976%, thus DC Corr = 20log(0.06976) = -23.1dB

Antenna 1: Mid Channel — Plot/Data
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Report #: 58791-OCC Date: 2019-03-13

FCC ID: CFS8DL60CC1 IC ID: 573F-60CC1
11an:iurzu Melville, NY : ) 2819 Mar 12 13:'9:16.
Rodiaoted Emissions |1-Meters
H Made | :GRIP WiFi/dwave Madule
L1 Sample 10:MEL-67
H Config:FCC Test Co
: Mode RFE, Antl, High Ch
G |
> 6B : - ;
@ vg Limit uldml
. e ....fl | N,\/"/\//\’M
an W‘W
38
18 ' 26
Freqguency C(GHz2
Farge CGHa) REuA Aef/ALln  Dob/Pvg Tups Sumep Plo  5ug] Harge (1) HEW G fief /Atbn Deb/fvg Tupe f— Fhs  Woupa/M
FCC FLIS Subport C 18-26 GHr Prescan (PSA).TST Rev 9.5 86 Nov 281E
Frequency Meter Det AF Gain/Loss Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] Reading (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dBuv/m) (dB)
*19.797 39.55 PK2 44.2 -29.7 54.05 74 -19.95 332 253 H
*22.266 41.23 PK2 44.9 -27.3 58.83 74 -15.17 50 232 H
24.752 44 PK2 46.7 -24 66.7 74 -7.3 55 183 H
*19.769 40.09 PK2 44.2 -29.6 54.69 74 -19.31 16 316 \
*22.271 41.2 PK2 44.9 -27.3 58.8 74 -15.2 167 232 \Y
24.755 43.58 PK2 46.7 -24 66.28 74 -7.72 207 283 \Y
Frequency Meter Det AF Gain/Loss DC Corrected Avg Limit Margin Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] Corr Reading (dBuVv/m) (dB) (Degs) (cm)
(dBuVv) [dB] (dBuV/m)
*19.797 39.55 Av 44.2 -29.7 -23.1 30.95 54 -23.05 332 253 H
*22.266 41.23 Av 44.9 -27.3 -23.1 35.73 54 -18.27 50 232 H
24.752 44 Av 46.7 -24 -23.1 43.6 54 -10.4 55 183 H
*19.769 40.09 Av 44.2 -29.6 -23.1 31.59 54 -22.41 16 316 \
*22.271 41.2 Av 44.9 -27.3 -23.1 35.7 54 -18.3 167 232 \Y
24.755 43.58 Av 46.7 -24 -23.1 43.18 54 -10.82 207 283 \
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
Av - KDB558074 Method: PK + DC Corr (Duty Cycle Correction Factor)
Duty Cycle = 6.976%, thus DC Corr = 20l0g(0.06976) = -23.1dB
Antenna 1: High Channel — Plot/Data
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Report #: 58791-OCC
FCC ID: CFS8DL60CC1

Date: 2019-03-13
IC ID: 573F-60CC1

-

116"\c‘:iurzu Melville, NY 2819 Mar 12 18:28:51
Radiated Emissions 1-Meters
Made | :GRIP WiFi/dwave Madule
T S SSSR: SR S ERSSPRSS S PR S RS | Somple 10:MEL-B7
Config:FCC Test Code
: Mode :RF6, AntZ, Low Ch
E
= -
=z BB -
i) 1 i A |
= -

18 26
Freqguency C(GHz2
Forga_(GHz) R Reffitln  Dekfhvg Tups Sweep Plo ¥l Forge (H2) HEW UG Hef fMtkn  Debifvg Tupe - Phs  Waps/M
FCC PLIS Subpert C 18-26 GHz Presean (PSA).TST Rav 5.5 85 Mew ZBIE
Frequency Meter Det AF Gain/Loss Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] Reading (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dBuv/m) (dB)
*19.242 40.3 PK2 441 -28.4 56 74 -18 161 322 H
21.637 40.53 PK2 44.4 -28.9 56.03 74 -17.97 210 175 H
24.054 42.22 PK2 46.4 -23.4 65.22 74 -8.78 58 358 H
*19.24 40.15 PK2 44.1 -28.5 55.75 74 -18.25 15 102 \Y
21.641 40.84 PK2 44.4 -28.8 56.44 74 -17.56 213 324 \Y
24.054 42.32 PK2 46.4 -23.4 65.32 74 -8.68 283 178 Vv
Frequency Meter Det AF Gain/Loss DC Corrected Avg Limit Margin Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] Corr Reading (dBuV/m) (dB) (Degs) (cm)
(dBuv) [dB] (dBuv/m)
*19.242 40.3 Av 44.1 -28.4 -23.1 32.9 54 -21.1 161 322 H
21.637 40.53 Av 44.4 -28.9 -23.1 32.93 54 -21.07 210 175 H
24.054 42.22 Av 46.4 -23.4 -23.1 42.12 54 -11.88 58 358 H
*19.24 40.15 Av 44.1 -28.5 -23.1 32.65 54 -21.35 15 102 \Y
21.641 40.84 Av 44.4 -28.8 -23.1 33.34 54 -20.66 213 324 Vv
24.054 42.32 Av 46.4 -23.4 -23.1 42.22 54 -11.78 283 178 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

PK2 - KDB558074 Method: Maximum Peak

Av - KDB558074 Method: PK + DC Corr (Duty Cycle Correction Factor)
Duty Cycle = 6.976%, thus DC Corr = 20log(0.06976) = -23.1dB

Antenna 2: Low Channel — Plot/Data
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Report #: 58791-OCC Date: 2019-03-13

FCC ID: CFS8DL60CC1 IC ID: 573F-60CC1
Hldr-!.::iur:u Melwville, NY : ) 2819 Mar 12 18:38:58_
Rodiaoted Emissions |1-Meters
H Made | :GRIP WiFi/dwave Madule
L1 Sample 10:MEL-67
H Config:FCC Test Co
: Mode RFE, AntZ,
<
=z BA -
@ | i VA
JUWMW
jeic] i
18 ' 26
Freqguency C(GHz2
Farge CGHa) REuA Aef/ALln  Dob/Pvg Tups Sumep Plo  5ug] Harge (1) HEW G fief /Atbn Deb/fvg Tupe f— Fhs  Woupa/M
FCC FLIS Subport C 18-26 GHr Prescan (PSA).TST Rev 9.5 86 Nov 281E
Frequency Meter Det AF Gain/Loss Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] Reading (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dBuv/m) (dB)
*19.55 40.27 PK2 443 -29.9 54.67 74 -19.33 17 122 H
22.002 40.87 PK2 445 -28.5 56.87 74 -17.13 338 219 H
24.443 42.82 PK2 46.5 -27.4 61.92 74 -12.08 219 143 H
*19.555 39.8 PK2 443 -29.9 54.2 74 -19.8 73 216 \Y
21.995 40.81 PK2 44.5 -28.6 56.71 74 -17.29 29 163 \Y
24.445 43.74 PK2 46.5 -27.4 62.84 74 -11.16 163 331 \Y
Frequency Meter Det AF Gain/Loss DC Corrected Avg Limit Margin Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] Corr Reading (dBuV/m) (dB) (Degs) (cm)
(dBuv) [dB] (dBuV/m)
*19.55 40.27 Av 44.3 -29.9 -23.1 31.57 54 -22.43 17 122 H
22.002 40.87 Av 445 -28.5 -23.1 33.77 54 -20.23 338 219 H
24.443 42.82 Av 46.5 -27.4 -23.1 38.82 54 -15.18 219 143 H
*19.555 39.8 Av 44.3 -29.9 -23.1 311 54 -22.9 73 216 \
21.995 40.81 Av 445 -28.6 -23.1 33.61 54 -20.39 29 163 \
24.445 43.74 Av 46.5 -27.4 -23.1 39.74 54 -14.26 163 331 \
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
Av - KDB558074 Method: PK + DC Corr (Duty Cycle Correction Factor)
Duty Cycle = 6.976%, thus DC Corr = 20l0g(0.06976) = -23.1dB
Antenna 2: Mid Channel — Plot/Data
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Report #: 58791-OCC
FCC ID: CFS8DL60CC1

Date: 2019-03-13
IC ID: 573F-60CC1

11an:iurzu Melville, NY 2819 Mar 12 18:51:25
Rodiaoted Emissions |1-Meters
Made | :GRIP WiFi/dwave Madule
I [rereeremrem e e ] Sample 10:MEL-67
ConfigiFCC Test
i Mode (RFE, AntZ,
E
=z BB -
@ | i VA
|
i S
| PPy, SR et
4K : M/‘ww’l e o \\"“‘
;M
jeic]
18 26
Freqguency C(GHz2
Rorge CiHiz] RO/ Bef/kbn  Dek/ibvg Tope Sweep Pla Vhugl Horge (GHz) HEW UG Bef /RLbn  Deb/fg Tupe - Phs  Waps/M
FCC FLIS Subport C 18-26 GHr Prescan (PSA).TST Rev 9.5 86 Nov 281E
Frequency Meter Det AF Gain/Loss Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] Reading (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dBuv/m) (dB)
*19.794 39.63 PK2 44.2 -29.7 54.13 74 -19.87 130 327 H
*22.271 41.19 PK2 44.9 -27.3 58.79 74 -15.21 345 123 H
24.04 42.79 PK2 46.4 -23 66.19 74 -7.81 89 180 H
*19.798 40.22 PK2 44.2 -29.7 54.72 74 -19.28 192 371 \Y
*22.274 41.25 PK2 44.9 -27.4 58.75 74 -15.25 131 353 \Y
24.018 41.92 PK2 46.4 -22.5 65.82 74 -8.18 295 132 \
Frequency Meter Det AF Gain/Loss DC Corrected Avg Limit Margin Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] Corr Reading (dBuV/m) (dB) (Degs) (cm)
(dBuv) [dB] (dBuVv/m)
*19.794 39.63 Av 44.2 -29.7 -23.1 31.03 54 -22.97 130 327 H
*22.271 41.19 Av 44.9 -27.3 -23.1 35.69 54 -18.31 345 123 H
24.04 42.79 Av 46.4 -23 -23.1 43.09 54 -10.91 89 180 H
*19.798 40.22 Av 44.2 -29.7 -23.1 31.62 54 -22.38 192 371 \
*22.274 41.25 Av 44.9 -27.4 -23.1 35.65 54 -18.35 131 353 \Y
24.018 41.92 Av 46.4 -22.5 -23.1 42.72 54 -11.28 295 132 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak

Av - KDB558074 Method: PK + DC Corr (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DC Corr = 20l0g(0.06976) = -23.1dB

Antenna 2: High Channel — Plot/Data
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Report #: 58791-OCC
FCC ID: CFS8DL60CC1

Date: 2019-03-13
IC ID: 573F-60CC1

END OF REPORT
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